RoHS #F& 1 B K BA

( 7 ' y /\;;) .

SGRER RS, AR R R R, AR (5 T A ) MR ARIE : th A2 7 58 5 SR8 FHER 1 BT IR A\ A
SR AT R A B S AR RoHS2. 0 4 A vy T ey (i A v BRI P S 6 A7 1 4 4" (2011/65/EU) il (0.3
FHEHE 2 (94/62/EC) It M, SLAA )y
7 i R AT R R«
1. 4 (Cd) LA /T 100ppm
2. # (Pb) XML A /T 1000ppm
3. R (Hg) Bk &¥ T 1000ppm
4. ek (Cre+) /NT 1000ppm
5. ZLIRPEA (PBBs) /M 1000ppm
6. % BUKZRE (PBDE) /T 1000ppm
7. 4B HIRR . 24k Ci (DEHP) % it/ T 1000ppm
8. AL HIEY T %MK (BBP) Fit/hT 1000ppm
9. AR HER " THK(DBP) fik/ T 1000ppm
10. A8 —WRR 5 T Wk (DIBP) 7 fit/NT 1000ppm
WHRAPRHFFT A . Ry A ERE RN T 100ppm
TSI AT AT B AT 53 S AR AR R (¥ i AR AT
A ) LA 764 IR AR 0 B AT RE 0 ﬁi&ﬂlﬁ@%ﬁ/ﬁﬁlﬁﬁﬂwE‘Jm;ﬁﬂﬁﬂigé’rfﬁﬂﬁ%iﬁﬁiﬂ’éﬁl#Jﬁ?ﬁﬁkz?#ﬁ—‘f}]ﬁ%{%
R 4

SEAMFAIE TR A2 T B AT N ST EEAR S, AN AR 2 ) e 4L BRAE 4 ARSI e A SRR A0, il AT 2L

AN )M RS F LA 7 BT IRAS AT i S L, 2 R AT R

AHRAIE 3 E X7 616 0 ) W 2

AR RINTRRE R A A H

REAN: THE

H1if: 0755-29238051

AT bk YIS X 76 £ 5 R B 28 T IX CLL R 4 B
fRiEFM: 2019 4E 3 H 21 H

313020220 Polymer Lithium—ion Batteries;2000mAh
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CERTIFICATE OF COMPLIANCE

Certificate No.
Product Name

Model No

Applicant
Address

Manufacture
Address

Trademark

NCT16018196E1-1
Li-ion battery

PL102050 ( Other models please see the page 3 of
test report)

Shenzhen Yotoga Technology Co., Ltd.

4th, Block C11, Xinan No. 2 Industry Zone, No.2
Gushu Road, Xixiang Town, Baoan District,
Shenzhen

Shenzhen Yotoga Technology Co., Ltd.

4th, Block C11, Xinan No. 2 Industry Zone, No.2
Gushu Road, Xixiang Town, Baoan District,
Shenzhen

N/A

The above products have been tested by us with the listed standards and found in compliance
with the EUROPEAN COUNCIL EMC DIRECTIVE 2014/30/EU. It is possible to

use CE marking to demonstrative the compliance with this EMC directive.

Test standards:

Report(s) Number | Issued By Issued Date

EN 55022: 2010+AC:2011
EN 55024: 2010+A1:2015
EN 61000-3-2: 2014
EN 61000-3-3: 2013

NCT16018196E1 NCT April. 21, 2016

This certificate of conformity is not transferable and based on an
evaluation of a sample of the above mentioned product.

Date: April. 21, 2016 Signature:

JEREE

EEIVERY.

SEEPIERY.

JEEYIYIRY
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DANGEROUS GOODS

Identification and Classification Report for Air Transport of Goods

wEwT
PEKGZ20190311470GA170001
Issued No.:
2R HEH.
2019.03. 11
Issued Date:
BFERANL: YT A AR A IR A A
Applicant: Shenzhen Yotoga Technology Co., Ltd
Yim 2R A4 R F ety PL804050
Name of Goods: Polymer Lithium-ion Battery PL804050

AL B FE M IS AR R B BR A H

Beijing DGM Air Transport Technology Development Co.,Ltd.
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EF B E B AT KA RA T

mEHEHYL E

Terms of the Using of the Report

L AARMRBEAEEERAD (BRAMID URBEA GEEARLREA) RUKDERLEHER, Hix
BRI B A B B R .
The report is issued by DGM China according to IATA Dangerous Goods Regulations published in the current year
and the information of the goods and the information of its shipping provided by the applicant (shipper or his agent).

2. RIBERNNTE, AAFERBIENRMES, TEROEYRER TR,
According to the demand of identification and classification, DGM China requires the applicant to provide true and
exact sample and data of the cargo.

3. ZFEARIE R B A0/ SR RO R S B R B R B — R 5
The applicant guarantees that the declared goods and/or the sample who provides should be identical with the contents
of cargo that is to be transported.

4, AN FUTRE ) S 4 R 55T
DGM China is only responsible for the identification and classification of the sample provided by the applicant.

5. AMERE MR, FHANBMENSEFIHMERA T DEFEM.
This report will be effective only after it is signed by the inspector, checker and approver, and stamped by DGM China.

6. REXXEFEALME, TEHEHERSH.
The duplicating of this report is prohibited without the written approval of DGM China.

7. BB, BHl KA. BA. B ROMEEARREXRHIRE B,
The report is invalid when anything of the following happens - illegal transfer, reproduce, embezzlement, imposture,
modification or tampering in any media form.

8. MIENEFRA BRI MEEENL, REBNESEENER.

This report is only valid within the year in which the IATA Dangerous Goods Regulations is effective.

Huhb: Jb st HR E RN 5E I B R 2 4 A R B X BCS 5 1B #2495 ME4R: 101300

Fig: 010-69479673 £ E: 010-69479621
Mk: www.demchina.com.cn E-mail: test@dgmchina.com.cn




AR BRAT R R A T Kok

T H 4 &
SRRl PEKGZ20190311470
Item No.
EHEH RERTHZ=EMERY 5 X505 2019. 03. 11
Identification Purpose |Dangerous Goods or not restricted Indentification Date e
]
A IATA DGR 60th, 2019

Identification Criteria

3L
k427 | Chinese

RAEYEETHEH PL804050

Name of

Good Y
e Ei;ﬁgh Polymer Lithium—ion Battery PL804050
HERE R YT ER A R AT
Manufacturer Shenzhen Yotoga Technology Co., Ltd
g VAR ANTEARBREAEEAARE S
Pleces MRS MZHRER, TRTSEAE. ZHE
EEme BEWEBRKLBME AR RS 5IRE B
Air wavbill No ) — B HITiE ABRBFEARIE, WRAEALFAR
Y ; —HHIEIE ARBIEAAKE AT R, GHAKR
B EHEAPRNE, ‘Eﬁ%_)
Destination i B R
AR A R AR K 5 R .
-5 PL804050
Rt (52.0X40. 0X8. 0)mm
FEEER R/ SRR 60
FREM B/ RGHE: 1.92ke
Z B T A A .
2 HL It 2 B A B R T R N R E RSN A .
MR T EE e, FETEFME M, HEEBDGRS. 9. 2. 6(e) M E MR BIA R M ITHE
*%ﬁ%?ﬁ%ﬁﬁ%&ﬁ%?ﬁ% AREFTREEFEM (B THEEme, KRS REEit
AEBEER30%.
(JE: SR ER N32g. ZEBIBAIUNIS. SKISIRE HIRYIEMA N R G R AT HE, BER
5: NCT18043212B1-1. iZAHhfL. 2K BRVEMRIR & YA AR R AT A, R
515 B S NCT18043212B1-2, )

Nature of the goods

This sample is silver-white almost cuboid battery.

Model: PL804050

Size: (52.0%X40.0X8.0)mm

Number of batteries / cells per package: 60

Net quantity of batteries/cells per package: 1.92kg

The batteries belong to single cell lithium batteries.

Batteries have been protected so as to prevent short circuits and packed in strong
rigid outer packagings.

The lithium batteries don’ t belong to batteries returned to the manufacturer for
safety reasons, are not waste lithium batteries and not lithium batteries being
shipped for recycling or disposal, are manufactured under a quality management program
as described in 3.9.2.6(e).

Lithium ion cells and batteries must be offered for transport at a state of charge
(SoC) not exceeding 30% of their rated desigh capacity.
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Item No. PEKGZ20190311470

)5 2 HR C}Iji?r?ezse REYBET ARt PL804050
HA HAS

Name of

Goods Hr
English

Polymer Lithium-ion Battery PL804050

BRYAEE T/ REY R, BMAK. PE LK/ AT ah. T8 UN3S. 3 MR, il el kB
4, B0 a4 B ERT .

SHFREEL, RIBOGRE XHME, FR 5 IRFINEX (B fERS, UN3480.

0 | This goods is lithium ion/polymer battery, packed individually.Watt~hour rating is 7. 4Wh.Each battery is
of a type proved to meet the Requirements of each test in the UN MANUAL OF TESTS AND CRITERIA, Part

Conclusions 111, sub-section 38.3,Each package is capable of withstanding a 1.2m drop test in any orientation
without damage to the cells contained therein, without shifting of the contents so as to allow cell to
cell contact and without release of contents,Each package is marked with lithium battery mark.
According to IATA DGR this substance is classified as dangerous goods Class (or division)9, UN3480.

UN/ID 2 Bf% M4 Clas o i %ﬁ%
UN/ID No. Proper Shipping Name (s.ﬁ%ﬁ?ﬁsm Group
UN3480 Lithium ion batteries 9
Bzt
i AL Forbidd
Sug%estlon 125 35 B Passenger and Cargo Aircraft orbidden
or .
Packing Inst.
Transport & Waﬁm 965, 1B
Condition Cargo Aircraft only
ERE A BT R B HLIE .
Remarks The goods can be transported on cargo aircraft only.

Fr

EH #HA ~ N ﬁ
Prepared by: \ ) . Checked by: Approved %‘
o e Aé!
v/ i 8= X 1A (ia‘i)/‘o
Stamp

il 2. GiE=ats

H
.
=il
H
o
=

=1
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Lithium Battery UN38.3 Test Report

UN38.3 fuilll#k
UN38.3 Test Report

Client Shenzhen Yotoga Technology Co., Ltd
51l FEIH RS ERE AR AT

Add. of Client 4th, Bloc_k C_‘I‘I, Xinan No. 2 Industry Zone, No.2 Gushu Road, Xixiang Town,
Baoan District, Shenzhen

ZACTT L FHITH X 76 2 B R 2 s T X C11 4 4 1

Samples Description | Polymer Lithium-ion Battery

FE 4R FEVERE T

Model/Type
5

PL804050

Shenzhen NCT Testing Technology Co., Ltd.
_ R MU AR R A F
Testing Laboratory
N, 1/ F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road,
LA 9 A TN

Gushu Xixiang Street, Baoan District, Shenzhen, Guangdong, China
PETAREFRINTEZ X 2 GER SACESR R T EALE B HE 1 2

Report No.
wREmMS
Issued Date
KATHH
Test Conclusion #lliX%54:

Shown in the Conclusion of test report. W45l

NCT18043212B1-1

Nov. 26, 2018

Tested by T A: Bowse Lin

Hey Wﬂ“ﬁ

Inspected by & A:

Report No. %45 : NCT18043212B1-1 Page10of19 % 1 it 19 |
Hotline: 400-886-8419 Fax: 86-755-27790922 http:// www.nct-testing.cn
WEER G S: TRFEUN38.3 Rev.6-V2 BRA H #1: 2018-01-01




Lithium Battery UN38.3 Test Report

[ . Sample Descrlptlon FEM IR

Sample

Product Name Polymer Lithium-ion Battery Model PL804050

D EY N FEMEE T e 2

Manufacturer | Shenzhen Yotoga Technology Co., Ltd
il BRI T (R PR 2

4th, Block C11, Xinan No. 2 Industry Zone, No.2 Gushu Road, Xixiang Town, Baocan
District, Shenzhen

R E 2 X2 B R B 28— TAX C11# 4%
Factory Shenzhen Yotoga Technology Co., Ltd
T/ FINTH R ERBER A F]

4th, Block C11, Xinan No. 2 Industry Zone, No.2 Gushu Road, Xixiang Town, Baocan
District, Shenzhen

FUIEZ X2 ER _BHZE - TIX C11#% 4%

Address
ik

Address
Hhht

Trade Mark Cell Shape Prismatic Baﬁtg%y}'ﬁs_‘irze (52.0 X 40.0 X
FiR B TR MR (LXWXT) 8.0)mm

Limited

Nominal Rated
- 2000mAh Charge
Voltage _ Capacity - Voltage

LS B & | | wm¥

Maximum

Standard Continuous
Charge Charge
Current Current

PRV T UL Sy NL S GORFEHLHLT
LU
Standard Maximum

Discharge Discharge
Current Current

Btk PRI S
Cell Number e Cell Model BL804050
Hp O E B =
Receiving Completing
Date Oct. 23, 2018 Date Nov. 06, 2018
B H M S5eak H 5

End Charge
1000mA Current

Cut-off

Voltage 1000mA

II. Standard ¥

UNITED NATIONS “Recommendations on the Transport of Dangerous Goods, Manual of Tests and
Criteria” (ST/SG/AC.10/11/Rev.6 Section 38.3)

BEE CRTRREMERHIENS SBRMREFM) FNEBITHRE 38.3 1.

Report No. &4 5: NCT18043212B1-1 Page2of 19 & 2 Wit 19 |
Hotline: 400-886-8419 Fax: 86-755-27790922 http:// www.nct-testing.cn
WEER G S: TRFEUN38.3 Rev.6-V2 BRA H #1: 2018-01-01




Lithium Battery UN38.3 Test Report

T.1. XAltitude simulation =Ll T.5. External short circuit #h&R%E
T.2. KThermal test iEE X% T.6. Olmpact/ XCrush #&i/FH/E
T.3. Vibration #zf T.7. KOvercharge 7 HE

T.4. [¥Shock mir T.8. [XForced discharge 5a#IAE

IV. Test Method and Requirement 3l J5 1 fl1 355k

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FAAE R B R R i BRI BEAT RS T E T.5. 5 7.6 2 T.8 A T Al it Wl T7

A LA A RSB RER T1 2 T5 A8 A FIRBIRET it 4T, DMENIA B e i e e it

Single cell batteries of B1#~B14# are full charged after one cycle;

Single cell batteries of B15#~B18# are full charged after fifty cycles;

Rechargeable cells of C19#~C23# are 50% charged after one cycle;

Rechargeable cells of C24#~C33# are full discharged after one cycle;

Rechargeable cells of C34#~C43# are full discharged after fifty cycle;

Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%

B RO L B1#~BA 48 — IRTBERH EDORES

AR A B Tt B15#~B18# 4y 50 IRTBFRIR RS :

A 7R E R A CAG#~C23# A — IRTEH G 50% 78 RS :

I 70 E B S C24#~C33# A — IRTBFR 2 T B RT

FJ 78 E B C34#~C4A3# 74 50 IRTEH 78 2 U IRE

IR IR 15-25°C, M@ 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
FRERKHENE, THUTARXITE:
R B K (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".
ngi’:’l_:t‘:F': M1 ZRBATHIRE, M2 2ElR/EREE. NRRERENEL T RAFIEEIE, MO TRE
g o

Mass M of cell or battery Mass loss limit

B A B FE Y Y T e KR IRIE
M<1g 0.5%
1g=M=75¢g 0.2%
M>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

PBIR AT T LAE B R BRI el LA BN O B Ft R Y, B B PRI R O L

Report No. #2545 : NCT18043212B1-1 Page3of 19 &3 Wi 19 1
Hotline: 400-886-8419 Fax: 86-755-27790922 http:// www.nct-testing.cn
WEER G S: TRFEUN38.3 Rev.6-V2 BRA H #1: 2018-01-01




Lithium Battery UN38.3 Test Report
Rihsh 5. WIZRE . B  RERRERT LRI,

Intest T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

MR TA £ T4 9, BB LETER. Tl TRE. THRATEX, FEE R
OSBRI RIS 5 R BE B B A/ DT R AR AT IX — IR AT FE B I 90%.

T.1. Altitude simulation = & #4

Test method ik /7 ¥

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (205°C).

R IG BRI BRI R B AR TR 1 TEE T 11.6 kPa MIFM IR (2045°C) FAEHE D 6 /T .
Requirement Z3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

RN IR Tt TR TR TE X, HFEEA w58 s s o 5e 5 KPR
JEA N T B AT X — iR 5 BT B BRI 90% .

T.2. Thermal test &%

Test method Hif &

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40£2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20+
5C). For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

e FO A B Y B IR S T 7242 CRISR I T AR D 6 /MR, R BAEWRIEE % T-4012°C
RIS T ARED 6 /NS . PR B R FE 2 IR RI BT (R (B f@ 9 30 44 WREFPER 1T, HL5ep 10
IRTBER, B K 1 06 A D Bt PE PR IR B (2045 °C) AR 24 /N o X F AR B A e, B 8E TRy
IR RIS (8] 2 RN 12 /i .

Requirement £k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

RGBTl TR, TREMTEK, AR50 B e it 7 wlie /F R R
AN T RAERATIZ— AR AT BT 90%.

T.3. Vibration }£z)

Test method Jif 5

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

Report No. #2545 : NCT18043212B1-1 Page 40f19 #H 4 HIHL19
Hotline: 400-886-8419 Fax: 86-755-27790922 http:// www.nct-testing.cn
WEER G S: TRFEUN38.3 Rev.6-V2 BRA H #1: 2018-01-01




= bbb ¥ 4 Lithium Battery UN38.3 Test Report
RN R R E THRE 6 6, EAFEMEOER, FHeeREnhm MR . RN 2 EZET,
X EEFARSIRA 7 Hz A1 200 Hz 22 I8, BEE|7 Hz, BEEA15 744, X—IRsIEAN =N EABER S
GZRFREF A HERRIT 121K, BN 3/hE. EF—MRETT NS mmEE.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).
PEX B, xR RE AT 12 TrerE RSN R, A RERE 12 757
Breth (KAL) BERAR.
For cells and small batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased

until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

S EE S AD /N A B . }))\7 Hz ﬂ:ﬁlﬁ, ’f%jffff 1 gn B@%j{ju;@fg’ E@J}/{:ﬁiﬁ@u 18 Hz. WSE«I@?EWE{%%E
0.8mm (7% 1.6mm) , FFREINSIE E SEEIEZIED] 8 gn (BRFELK 50 Hz) o HUEAE N fE RIEFE
8 gn EBSAF K NF| 200 Hz.,

For large batteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

TP ARAEE: M7 Hz FFEG, 1RFF 1 gn KIsRIEE, EIFRIET] 18 Hz. REEBIRMEARFFE 0.8mm
CAfE#E 1.6mm) , FFRINSAER B INEEINE AR 2 gn URERZ K 25Hz) . KIS ENEEHREZFE 2gn E
B 7R 1 0 F) 200 Hz.
Requirement Zi3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

AHIEEMZARIE . Tl TR, THEAMTEX, FEHEA w5 s i E L 5 IR
JEAN T EERATIZ— A5 AT EHT 80%.

T.4. Shock it

Test method i 7%

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

WO ER AR R EEERREE b, EEEE MR ARG 2.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

AN ARG INEE 150 gn MEKAHRRELETIE] 6 ms M1 sz il . Ait, KA EEMEZIEHE
BIESE 50 gn ANk RFERET 1] 11 ms K IESZE T .

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations.

A NE R SRy, VR R 7 EARYE e ) B SR ke . /AT R B SR 1] Oy 6
ms, AR BB LR 11ms. T HEEIARE AR E S ERR/NEEINEE .

Report No. #2485 NCT18043212B1-1 Page50f19 &5 WL 19 ®
Hotline: 400-886-8419 Fax: 86-755-27790922 http:// www.nct-testing.cn
WEER G S: TRFEUN38.3 Rev.6-V2 BRA H #1: 2018-01-01




Lithium Battery UN38.3 Test Report

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

. [(100850
. ) Acceleration(g,) = .| —I
Small batteries \\ mass* )

whichever 1s smaller

50 g, or result of formula

(30000
Acceleration(g,) = (‘| |

Large batterics V\ mass * )

whichever 1s smaller

* Mass is expressed in kilograms.

/MBI Fk i R R R 18]
150 gn Bt B 45 R EUR /D EIE 6ms
100850)
mass
50 gn B THE 48 LR MR
30000)

mass

IEE (gn) = J(

g (gn) = J(

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

TR E M AVE = A EATE ER RO RER 2R SV IE T e =kmd, BEERTRER=
kb, RELER 18 ki

Requirement Zisk

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

RN R IR Tt oW THEATEX, 7 BEA a5 Bl s i w5 5 FI PR
JEANF AT X — R HT BRI 90%.

T.5. External short circuit #MZB%5 5%

Test method M 7%k

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57+4°C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells
and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ohm.

RS RS B R BN A— BT[], LA IR S SRR A B 57+4°C o JINFAE (8] B 1 4 2 H ER L
B R B RSTAI T SRRTE B, XA 18] F B E T B0 RIXNINFT B A PG EIE, X T/
A Bt T B AEMEIR FE T E 2> 6 AN/, X TR B AR Bt 2/ DR 12 AN o SR 5 8 FE N B R i
57+ C T 2Z R AT 0.1Q B BRI

This short circuit condition is continued for at least one hour after the cell or battery external case

Report No. #2545 : NCT18043212B1-1 Page60of19 #E 6 19

Hotline: 400-886-8419 Fax: 86-755-27790922 http:// www.nct-testing.cn
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Lithium Battery UN38.3 Test Report
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

H B R SR 3 N B B SR SR IR B B 57+4°C 5 2 /DHFFEE 1 /NI, BER REM, SMEIRE R E TR
AR P i 2 B R RR R —E LR

The short circuit and cooling down phases shall be conducted at least at ambient temperature.
BRI AR KT B 2 D RZ A FMRIR T REAT .
Requirement Zisk

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

HAS R AR B AT 170°C, HFHERBIEH  ZRE /G 6 /N A TR, TR, Tk,

T.6. Impact / Crush $#& di/H &

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
AP E - Fl CEATERATST 18.0 XU EREMEREN

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a
height of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
 RFFESEEES AN BRI R R T b, — R 316 BRI AR L, #E B AR 15.8 K401
2K, KEZE/D6 EX, siBSRKEHIRE, R-EFZKE. B8 01 F+01 TEERM 61125 E
KL BT BN AR S AL, B — AL 100 BRI« X7 (R B R P Ay /I Y 3R B BUEE N LA
#l. BEHENEERATI SEMRESKPERIE 0 FE T

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

TR, S 5FEREF T SERERET ORI ER 15.840.1 2R T RE M MEE.
B—AFF AR — kKL,

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

Pl B - Hr CERTHRER, SR, B h/ameSmEE RS EZ/NT 18.0 ZXK)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a

speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

S E A RE AP ZEEE, FiEAEEEHmA, EFE s LEEE R4 R 15
cmis. FrERrELitiT, BIHBMU T =ZMIERZ —:

(a) The applied force reaches 13 kN £0.78 kN;

(b) The voltage of the cell drops by at least 100 mV;

(c) The cell is deformed by 50% or more of its original thickness.
(@) fNEY 77153 13 kN £0.78 kN

(b)EE BT JE T P 2/ 100mV s

(C) BRI FE AR B R 465 FE K 50% B FE % .

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

—HXBIRAE . BETRE100mY B8ES, SR AR £/ A R IGE BT 50%, BIAT#RRRE /1.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
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Lithium Battery UN38.3 Test Report
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

TRAT P B SR AR FE O M R B RO T B S R0/ M s S AL PR R T I o ARV EE 0 7 M 5 A i 2
ERITT FHEE .

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

AU OB R — BT R38R ZIRER ISR 6 /i o 136 A0 A 2 A AR A FoAth ik
A EE s B R N A A AT

Requirement Z3k

Cell and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after test.

RO BN AR AN R IR AR 170°C, FAEREERE S LXK /G 6 /N ATHIEK, XK.

T.7. Overcharge it 78 HL

Test method i 7k

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

e FE R I A P AR B ROR R R R BRI P (. IR IR/ DR E I T
(&) When the manufacturer's recommended charge voltage is hot more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of

the test shall be 1.2 times the maximum charge voltage.
(a) HIEFEHEFRREEEAKT 18 REF, IR/ B 2 Bt oA 7o B F B I P& 22 tRP
H RN .
(b) HIEREEFRIREEERT 18 R, R KR/ ER 2 Bt R AT H AR 1.2 .
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
BRI N FEER T AT AT IR BT (8] Ay 24 /B
Requirement Z3k

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

7o E B R RIS I R P ANREE J5 7 R TCMRR, K.
T.8. Forced discharge &l B

Test method i 7%

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

AR EFEIRE T 5 12V B IR R R AR An v U 55 T3 7 45 7 B R TR B IR A 5% 1R T s
T o

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

AR RS 55— 2 R/ R o BEL 7 S TR LA Y R DR/ YRR R O o SRR BT R 1] (B A7 9 h)
ET R E FER DB ER (B A) .
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Requirement Zisk

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

JR RS B A B R R A B T AR AR IR 5 7 RA TR, T

V. Test Procedure JliX i f

Marking
FRIREE dh

y

Pretreatment
Frikb

\ 4 \ A
Samples of i Samples of ¥ Samples of fFik Samples of i
B1#~B10# C19#~C23# B11#~B18# C24#~C43#

I

Altitude simulation

A

'

Thermal test
RE R

A 4 A4 v

Vibration Impact / Crush Overcharge Forced discharge

Rzl BHE TreE SR

A
Shock

i

v
External short circuit

B BT B

Finished test
5E RN R
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VI. Main Test Apparatus = Z iR 28

B&m T

Serial No.

Name of Equipment

B&AIR

Model
=

Calibration Date
/Due Date
BHEH BRI H

NCT-030

Charge and discharge testing

system

SRR RS

R2D6-5V-5A

2018.02. 03

2019.02. 02

NCT-012

Low-pressure high-altitude
simulation test chamber

I 7 2 A A A8

GX-3020-Z

2018.02. 03

2019.02. 02

NCT-017

Constant temperature and
humidity test chamber

fEIR AR w5048

GX-3000-150LT

2018.02. 03

2019. 02. 02

NCT-021

Vibration test instrument

e A AR

ES-3-150

2018.02. 03

2019.02. 02

NCT-022

Shock test instrument

ik e

2018. 08.04

2019. 08. 03

NCT-018

Battery short circuit test
instrument

Fi It K e U A

BE-1000W

2018.02. 03

2019.02. 02

NCT-020

Crush test instrument

B M G

BE-6045T

2018.02. 03

2019. 02. 02

NCT-033

DC regulated power supply
Einfa BB

PS1540

2018.02. 03

2019. 02. 02

NCT-016

Battery anti-explosion
chamber

FEL Yt BT 1R A

GX-FB-200

NCT-003

Electronic Scale

A

JC-2238

2018.02. 03

2019.02. 02

NCT-053

Electronic Scale

A

JA-4100

2018. 08. 04

2019.09. 03

NCT-052

Digital Multimeter
B AR

2018.02. 03

2019.02. 02

NCT-029

Temperature recorder

IR IEFA

34970A

2018.02. 03

2019. 02. 02
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Lithium Battery UN38.3 Test Report

V. Test Data {”Jﬁ@ﬁE

T.1. Altitude simulation = & #4

Pre-test {2 51 After test {48 /5 Mass Voltage after

The state test/VVoltage
of cells : Mass | Voltage | Mass | Voltage loss pre-testg

FEmIRE A& HL R RE H R ﬁi;jmaa 8 A @
@ V) @ ) (%) s BT L (%)

33.001 | 4196 | 32998 | 4193 | 0.009 99.929 Pass &%
33622 | 4192 | 33620 | 4188 | 0.006 99.905 Pass &%
33692 | 4193 | 33689 | 4190 | 0.009 99.928 Pass &%
Full
charged | B4 | 32744 | 4191 | 32742 | 4187 | 0.006 99.905 Pass &%
aﬁerlone BS# | 33149 | 4189 | 33146 | 4185 | 0.009 99.905 Pass &%
cycle
- B6# | 33.042 | 4193 | 33039 | 4190 | 0.009 99.928 Pass &%
—IXMEH A
B7# | 32798 | 4188 | 32796 | 4184 | 0006 99.904 Pass &%
T RS
B8# | 32519 | 4192 | 32516 | 4189 | 0.009 99.928 Pass &%
BO# | 33.357 | 4191 | 33355 | 4188 | 0.006 99.928 Pass &%
B10# | 32428 | 4193 | 32425 | 4189 | 0.009 99.905 Pass &%

Notes JE#%: Atmospheric pressure K5 JE3%:1.013 X10°Pa, Ambient temperature FRiEHEE: 24.1°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, ERBHR. RS KRS REZRAREK.

T.2. Thermal test &5 X%

Pre-test i 71 After test 1% /5 Mass Voltage after

The state test/VVoltage
of cells : Mass | Voltage | Mass | Voltage loss pre-testg Status

B RIRAS RE | AE | EER | mE | FEER) g o g ] SR
@ | W ©) (V) (0) | 51 I (%)

32.998 | 4193 | 32.990 | 4.181 0.024 99.714 Pass &%
B2# | 33.620 | 4.188 | 33608 | 4.172 0.036 99.618 Pass &%
Full B3# | 33.689 | 4190 | 33681 | 4.178 0.024 99.714 Pass &%
;’;:rr%ii Ba# | 32742 | 4187 | 32730 | 4.171 0.037 99.618 Pass &4
cycle B5# | 33146 | 4.185 | 33134 | 4.169 0.036 99.618 Pass &%
—K1EH G | B6# | 33.039 | 4190 | 33.031 | 4.178 0.024 99.714 Pass &%
WHURA | B7# | 32796 | 4184 | 32784 | 4.168 0.037 99.618 Pass &%
B8# | 32516 | 4.189 | 32508 | 4.177 0.025 99.714 Pass &%
BO# | 33.355 | 4.188 | 33.347 | 4.172 0.024 99.618 Pass &%

B10# | 32.425 4.189 32.413 4173 0.037 99.618 Pass &%

Notes JEf%: Atmospheric pressure K< JE3%:1.013 X10°Pa, Ambient temperature FRiEEE: 24.2°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MEE, mtRBE. RS, KRR, RBEERAMREK.
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Lithium Battery UN38.3 Test Report

T.3. Vibration #zz))
Pre-test X% A After test {18 /5 Mass Voltage after
T:fecj?ste Mass | Voltage | Mass | Voltage loss te;tr/(\:t)(latsatge Status
BRI FE | ORE | ORE | BE | FERR g | AR
@ | © V) () |5 i e s (%)
32990 | 4.181 32.988 4178 0.006 99.928 Pass 1%
33.608 4172 33.605 4168 0.009 99.904 Pass &%
Full 33.681 | 4178 | 33679 | 4175 | 0.006 99.928 Pass &%
gfft‘:rr%ii B4# | 32730 | 4171 | 32727 | 4167 | 0.009 99.904 Pass &
cycle B5# 33.134 4.169 33.131 4.166 0.009 99.928 Pass &%
—XPEHE | Be# | 33.031 | 4178 | 33.029 | 4.174 0.006 99.904 Pass &%
5 FEIRAS B7# | 32.784 | 4.168 32.781 4.165 0.009 99.928 Pass 1%
B8# | 32.508 | 4.177 32.506 4173 0.006 99.904 Pass 1%
BO# 33.347 4172 33.344 4.168 0.009 99.904 Pass &%
B10# | 32.413 | 4173 32.411 4.170 0.006 99.928 Pass 1%
Notes i: Atmospheric pressure A% 5%:1.013 X 10°Pa, Ambient temperature FiEiE & :24.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WG, HRER. RS, R RBERR R
T.4. Shock i
Pre-test {2 7 After test {48 /5 Mass Voltage after
T:fecsetl?;e Mass | Voltage | Mass | Voltage | 0SS telsotr/;/_ i)(letsatge Status
B SRE RE | BE | R | BE | FERR) oo gmae | SR
@ | M © V) ()| 5 L (%)
32.988 4178 32.986 4175 0.006 99.928 Pass &%
33.605 4168 33.602 4165 0.009 99.928 Pass &%
Full 33.679 4175 | 33677 4171 0.006 99.904 Pass &%
g;:rr%i‘l Ba# | 32727 4167 | 32725 4.164 0.006 99.928 Pass 1%
cycle B5# 33.131 4166 33.128 4162 0.009 99.904 Pass &%
—XTEFJG | Be# | 33029 | 4174 | 33.026 | 4.170 0.009 99.904 Pass &%
WEVRAS | B7# | 32781 | 4165 | 32779 | 4162 | 0.006 99.928 Pass &%
B8# 32.506 4173 32.503 4.169 0.009 99.904 Pass &%
Bo# 33.344 4168 33.342 4165 0.006 99.928 Pass &%
B10# | 32.411 4170 32.408 4.166 0.009 99.904 Pass &%
Notes JEF%: Atmospheric pressure K< JE3%:1.013 X10°Pa, Ambient temperature FRiEEE: 24.3°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
Page 120of 19 & 12 W19
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Lithium Battery UN38.3 Test Report

.5. External short circ

The state of cells No. External Peak temperature(°C) Status
FEmARES T R VL 2 T B e R (C) BR
B1# 57.8 Pass &%
B2# 58.1 Pass &%
B3# 57.7 Pass &%

P
Full charged after one B4# °8.3 Pass &%

cycle B5# 58.0 Pass &1&
— RIEER A RS B6# 57.9 Pass 4%

B7# 585 Pass 1%
B8# 57.7 Pass &%
BO# 57.9 Pass &%
B10# 58.2 Pass &%

Notes i:B: Atmospheric pressure K5 JE5%:1.013 X10°Pa, Ambient temperature ¥iig & : 24.0°C
There is no disassembly, no rupture and no fire during the test and within six hours after test.

FE A AN LS 6 AN AR, REEER, KiK.

T.6. Crush /&
The state of cells No. External Peak temperature(°C) Status
FE RS Cr ) FA R T e = iR (°C) R
C19# 259 Pass &%
50% charged after C20# 26.1 Pass &1%
—‘/j(?fg;f);y;(l)e% . C21# 26.2 Pass &%
RE C224# 258 Pass &%
C23# 259 Pass &%

Notes iB: Atmospheric pressure A% 5%:1.013 X 10°Pa, Ambient temperature F1iE & 24.5°C
There is no disassembly and no fire during the test and within six hours after test.

B PRI AN 5 6 NI AR, KiK.

T.7. Overcharge it 7t H

The state of cells No. Status
P RS ETe) P S

B11# Pass &%

Full charged after one cycle B12# Pass &%
— R RS B13# Pass &1&

B14# Pass &%

Report No. #2545 : NCT18043212B1-1 Page 130f 19 13 W 19 T
Hotline: 400-886-8419 Fax: 86-755-27790922 http:// www.nct-testing.cn
WEER G S: TRFEUN38.3 Rev.6-V2 BRA H #1: 2018-01-01




Lithium Battery UN38.3 Test Report

B15# Pass &%

Full charged after fifty cycles B16# Pass &%
i+ RIEH FHERS B17# Pass &%

B18# Pass &%

Notes JE#%: Atmospheric pressure &= #:1.013 X10°Pa, Ambient temperature P45 : 24.4°C

There is no disassembly and no fire during the test and within seven days after the test.

B MR AR SE 7 RIRAE, KiK.

T.8. Forced discharge 33 il B,

The state of cells No. Status
FEaoIRAS = EEES

C244# Pass &%

C25# Pass 1%

C26# Pass 1%

C27# Pass &%

Full discharged after one cycle C2s# Pass &%

— RIEF B EBERES Coo# Pass &%
C30# Pass &%
C31# Pass &%
C324# Pass &%
C33# Pass &%
C34# Pass &%
C35# Pass &%
C36# Pass &%
C37# Pass &%

Full discharged after fifty cycles C3s# Pass &1%

FHXRER TR ERE C30# Pass &%
C40# Pass &%
Ca41# Pass &%
C424 Pass &%
C43# Pass &%

Notes JEF%: Atmospheric pressure &% 7:1.013 X10°Pa, Ambient temperature FRiEEE: 24.3°C
There is no disassembly and no fire during the test and within seven days after the test.

B FEMNR FA G 7 RARER, KiK.
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VIIl. Conclusion %5t

Test item Sample number Test reference Conclusion
5 H FadE MiAz% i
UN Manual of Test and Criteria,
Altitude simulation part III, subsection 38.3.4.1

AR UN k36 A0 AR 1 FAi, S TR 70,
38.3.4.1 4

UN Manual of Test and Criteria,
Thermal test part III, subsection 38.3.4.2

RE R UN R 5 A AR F, B IER 7, &
38342 %

UN Manual of Test and Ciriteria,

Vibration o part III, subsection 38.3.4.3
=0 UN R3S AT At SR TR 70, 55

383437
UN Manual of Test and Criteria,
part III, subsection 38.3.4.4

M UN i858 FbR v F Mt BITER 7, &
38.3.44 %

UN Manual of Test and Ciriteria,
part III, subsection 38.3.4.5

UN iR 38 A0 b5 e F A, SR TR 77,
38.3.45 %

UN Manual of Test and Criteria,

Impact/Crush T part III, subsection 38.3.4.6
BEAFE UN a5 Az F 1, B 1A A, 8

38.3.4.6 7

External short
circuit

S BT S

UN Manual of Test and Criteria,

Overcharge B114~B1 8 part III, subsection 38.3.4.7
AR UN iR 5 AIFT e F M0, S 1ITRR 43, 56

38.3.4.7 %7

UN Manual of Test and Criteria,

Forced discharge CObH~CA part III, subsection 38.3.4.8 Pass
5 I B R UN iR 5 RS F 0, S 11T 4, 56 i

38.3.4.8 7

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3

Ztaill, FRAZETRERISFFE UN38.3 KIE R, M40 NEHE.
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IX. Photo of The Sample #f

Model %!5: PL804050

|

30 40 50 60

- UTG PLE04050 3.7V
+ 2000mAk 7. 440

10 20

e AR ST R AR AN
ww oL 02 0€ ” 0S 09 0L O

Q

Photo 1 Front IEM

0 60

|

||

10 20 30 40 5

I

Photo 2 Rear &M
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- UTG PLBO40SO 3.7V
+ 2000k 7,440

Photo 3 Internal Cell N ZFELF:
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RERRRRANRRARRRRRARRRANY
R VIS I S
O i g} 0z o¢ 0v 05

Photo 4 Internal Cell A #BHEL:
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_f;g,_, FE, CJSEJ" s

Photo 6 Protection board {#$7#&
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JEREH I

Important Notice

. The test report is invalid without the official stamp of NCT.
RGBT NCT HELH.

. I[l\légl)_ody is allowed to photocopy or partly photocopy this test report without written permission of
R NCT BEFARE, HAMEEFEE M EH ARG .

. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ERERLMEN. FRA REBGANEL T

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

MEZEiL. Bf. BH. EH. B BB EEAE KBRS BRK.
. Objections to the test report must be submitted to NCT within 15 days.
MREBER R, MTRIIMREZ 15 RNRELFHRE .
. The test report is valid for the tested samples only.
AR DT I A A R
. The Chinese contents in this report are only for reference.

AREPHHXANENHESE,

******End Of Report ﬁ%%ﬂi******

Shenzhen NCT Testing Technology Co., Ltd.  ZJIEMR M ARG R A =

1 /F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road, Gushu Xixiang Street,

Baoan District, Shenzhen, Guangdong, China.
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Prepared For :

HIE R -

Shenzhen Yotoga Technology Co., Ltd
AN ER A TR A ]

4th, Block C11, Xinan No. 2 Industry Zone, No.2 Gushu
Road, Xixiang Town, Baoan District, Shenzhen

BRINTH = 22 X PE 2 [ pl — B3 2256 — TalkIX C11 #k 4 %

Product Name:

RS

Polymer Lithium-ion Battery
AL R

Model # 5

PL804050

Nominal Voltage:

PR L

3.7V

Typical Capacity:

RIS

2000mAh, 7.4Wh

Weight & &

33.59

Dimension R~} :

52.0mm X 40.0mm>X<8.0mm (LxWxT)

Prepared By :
2 1] B -

Shenzhen NCT Testing Technology Co., Ltd.

RN 00 Ao I 1 AR B 2 =]

1/ F, No. B Building, Mianshang Younger Pioneer Park, Han
gcheng Road, Gushu Xixiang Street, Baoan District,
Shenzhen, Guangdong, China

Hh ] 2R VR T 22 X PE 2 457 (] R R 4 T 7 4F 1L
Il B #5512

Report No.
R 5

NCT19010054XM1-1

Material Safety Data Sheet
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Inspected by:
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ICT

__a h nnN ’ Nryvz
TEEeErEEE 24 Material Safety Data Sheet

Material Safety Data Sheet
b3 5 A B AR P

Section 1- Chemical Product & Company Identification

— &R A AR LR IR
Product Name: Polymer Lithium-ion Battery
FEEhARR: EEYEE TR
Manufacture: Shenzhen Yotoga Technology Co., Ltd
flER . RN A R R A F
Address: 4th, Block C11, Xinan No. 2 Industry Zone, No.2 Gushu Road, Xixiang Town,
Baoan District, Shenzhen
bk FEINTHERZX T 2 E IR HE = TolkIX C11 ¥ 4%
Contact Person Bt % A\ : Bora wang
Tel & if: +86-755-29238051
Fax & & : +86-755-29238132
Emergency Tel iz ik +86-755-29238051
E-mail hii#: wx@yotoga.cn

Item Code 15 H 5 : NCT19010054XM1-1

Section 2- Hazards Identification

> fala A

Hazard Not dangerous with normal use. Do not dismantle, open or shred the battery
Description ingredients contained within or their ingredients products could be harmful.

. FEER R, AEE N %, h, AT KRR 43 Jo
fa b A EEHRER AEEIRME . FTHP AR BB 2 E ER

Primary Inhalation, Ingestion, Skin contact and Eye contact.

Report No.: NCT19010054XM1-1 Page 2 of 12
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Material Safety Data Sheet

WAL BAL AR REFEA.

of Exposure
gtz
Potential Health
Effects
WAL e

Inhalation: Vapors or mists from a ruptured battery may cause respiratory irritation.
W BEZR R AR RS B2 SR P RIE A

Ingestion: The battery ingredients contained within or their ingredients products
can cause serious chemical burns of mouth, esophagus, and gastrointestinal tract.
BN B AR 2 SRR T DL S BN, BIE A B i R AL

SKin: Skin contact with contents of an open battery can cause severe irritation or
burns to the skin.

FERR: B kB A 0 e 9t O P BB A 22 PR T B £ S U™ B R 1 Rk

Eye: Eye contact with contents of an open battery can cause severe irritation or
burns to the eye.

RS - FREE BAb B B B P DAL 241 L T B

FEU™ E KRB R -

Section 3- Composition/Information on Ingredients

=B el AEE R

Concentration or
concentration ranges (%)

IR BRI T L (%)

CAS Number
CAS 5 (WWEHWESIE

Chemical Name

HEEFHR

ZFids)

Lithium Cobalt Oxide %f &% 4%

35-38

12190-79-3

Graphite & %

20-22

7782-42-5

Copper 4

9-10

7440-50-8

Aluminum %8

5-6

7429-90-5

Ethylene carbonate ## &R Z. 1% Fi

14-16

96-49-1

Polypropylene )&

5-6

9003-07-0

Carbonate, methyl ethyl Bz &
B

4-5

623-53-0

Phosphate(1
lithium 7~ %A% B2 48

-), hexafluoro-,

5-6

21324-40-3

Note: CAS number is Chemical Abstract Service Registry Number.
E&: CAS SRWEHRFEMS

N/A=Not apply.
N/A =A3EH

Report No.: NCT19010054XM1-1
Hotline: 400-886-8419

HEERES: TREMSDS-V2
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Material Safety Data Sheet

Section 4- First Aid Measures

F
A I = Pl
FUF 7 SR e
Inhalation Remove source of contamination or move victim to fresh air. Obtain medical
advice.
WA
BRI R E EREEREHET S . FREA .

Ingestion Please rinse mouth thoroughly with water. Induce vomiting under the guidance of
SON professional personage. Please seek medical treatment in time.

SLEPANERIE, AR ALRIES T, EE.

Skin contact Remove contaminated clothes and rinse skin with plenty of water or shower for
Rz b3 fih 15 minutes. Get medical aid.

BT EEHRIR, ARER/KFRED 15 248, EHHRE.
Eye contact Irrigate with flowing water for 15 minutes. If irritation persists, consult a physician.

L K PEdE 16 4%, IAIBESRE, WREITFEE.

Section 5- Fire Fighting Measures

AT R AN I
FAH 7 WP

Characteristics of Toxic fumes, gases or vapors may evolve on burning.
Hazard KRB B BRI . SREE AR

fi B

Hazardous

Combustion Carbon monoxide, carbon dioxide, lithium oxide fumes and so on.

Products —E b, —Ebr, EEMMIESE.
BRBEr= A 1) 16 B i

Fire-extinguishing
Methods and Ple_ase use dry powder fire extinguisher and other proper fire
extinguishing media.

Extinguishing Media | 1m0 kg3 s R KA -
K KITIER K KA
Attention in
Fire-extinguishing
KKEREF

The firemen should put on antigas masks and full fire-fighting suits.
HEIARTWBIFEA. FE2HHIR.

Report No.: NCT19010054XM1-1 Page 4 of 12
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Material Safety Data Sheet

Section 6- Accidental Release Measures

SENER oy MhEs NS ab R

Personal Precautions, protective Restrict access to area until completion of clean-up.

. Do not touch the spilled material. Wear adequate
equipment, and emergency procedures personal protective equipment as indicated in Section

A NTRBGHE . B b 3 & AN SR 8

PRFIX I, BEREREETIE. &7 BRI AL
FRELHD AT B, 88 EAFR.

Environmental Precautions Prevent material from contaminating soil and from

SRR entering sewers or waterways.
B3 LE# 5 ¥ et AN BE N T /KB BKIE

Methods and materials for Containment | Stop the leak if safe to do so. Contain the spilled liquid
F5 R ] with dry sand or earth. Clean up spills immediately.
HF 2z, HEibE, AT TR Lok @ sk i
£, SLENTEFMHR

Methods and materials for cleaning up Absorb spilled material with an inert absorbent (dry
= 2y > sand or earth). Scoop contaminated absorbent into an
TR TT A B acceptable waste container. Collect all contaminated
absorbent and dispose of according to directions in
Section 13. Scrub the area with detergent and water;
collect all contaminated wash water for proper
disposal. F1E PR I(TFREEYD )R s H A4 8L .
1Y R B PTIRUR IR B 2% WERFRE V5 3BT
WHIARHESS 13 AR BIHE- AL B . A BRRTIAKIE TS
TR, R B RS ISR K T IE AL B .

Section 7- Handling and Storage

Fin BIELBESEST

Handling Don't handing the batteries in manner that allows terminals to short circuit. Do not
P AE open, disassemble, crush or burn battery.

A DAL R R 7 T AT R AR . AEITH, S, FEEURRER.
Storage If the battery is subject to storage for such a long term as more than 3 months, it is
e ts recommended to recharge the battery periodically.

IR B K A EGEE 3 A, B UCE AR Bt R .

And recommended at -5°C~+45°C for long period storage.

FEMNKMRFREE: 5C~+45TC,

Do not storage the battery haphazardly in a box or drawer where they may
short-circuit each other or be short-circuited by other metal objects.
AEREMEEZES TEGHE R, Rt Wt 5 e R R HEE.

Keep out of reach of children.

Report No.: NCT19010054XM1-1 Page 5 of 12
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T ETTeEEEEe g7 Material Safety Data Sheet

RN A A B T

Do not expose the battery to heat or fire. Avoid storage in direct sunlight.
AEN et B T A KRR PIR P, @ R E M T4k

Do not store together with oxidizing and acidic materials.

AESEARMBR M) A E .

Section 8 - Exposure Controls/Personal Protection

FINBR > R A AR 3

Engineering Controls

TRl

No engineering controls are required for handling batteries that have not been
damaged. Personal protective equipments for damaged batteries should
include chemical resistant gloves and safety glasses.

BAERBR BT, E TIRREHIZER . X TR rE, AR R s
W2 PR FEMZ 2 RE.

Personal Protective
Equipment
MABI P&

Respiratory Protection: In case of battery venting, provide as much ventilation
as possible. Avoid confined areas with venting cell cores. Respiratory
Protection is not necessary under conditions of normal use. Not necessary
under conditions of normal use.

MR fRIF: AR RITHE, NREMENREFZHA, BT
TN R RER — B E A EREIEFRET, WRRFENGER. EF
ERASG T ALHERE.

Protective Gloves: Not necessary under conditions of normal use.

BirFE: EFEEARETALERE.

Other Protective Clothing or Equipment: Not necessary under conditions of
normal use.

FAbpr el & EELEHAZG TALERS.
Personal Protection is recommended for venting battery: Respiratory

Protection, Protective Gloves, Protective Clothing and safety glass with side
shields.

5 AR RIS, MR IR, B FE, B REAE T
AR Z e IR 2 BREER

Section 9- Physical and Chemical Properties

HIE HEAR

£

Physical State
WEARA

Form: Solid
s EE
Color: Silver

Hits: RE

Report No.: NCT19010054XM1-1 Page 6 of 12
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Material Safety Data Sheet

Odour: Odorless
SR TAREE

Change in condition
KA

pH, with indication of the
concentration

pH, AWERR

Melting point/freezing
point

12 SLIEIE £

Boiling Point, initial
boiling point

e, W R

Flash Point Not applicable.
N A AEM
Upper/lower flammability
or explosive limits

BT R B UK R
Vapor Pressure Not applicable.
KRR &
Vapor Density: (Air = 1) Not applicable.
RREE: (B5=1) A& A
Density/relative density Not applicable.
B TR 2 At
Solubility in Water Insoluble
IKEE TREVERR
n-octanol/water partition
coefficient

IEFR KL R A
Auto-ignition
temperature

B R

Decomposition
temperature

I3 fiR i

Odout threshold Not applicable.
R A&

Not applicable.
o3&

Not applicable.
AEA

Not applicable.
T3

Not applicable.
i

Not applicable.
AEH

Not applicable.
A& A

Not applicable.
o3&

Report No.: NCT19010054XM1-1 Page 7 of 12
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Material Safety Data Sheet

Evaporation rate Not applicable.
AR A& A
Flammability (soil, gas) Not applicable.
SRtE (3, S48 A&
Viscosity Not applicable.
HiE A&

Section 10 — Stability and Reactivity

FHHEl o R e S LT

Stability Stable under normal temperatures and pressures.
e EiREETRE.

Conditions to Avoid Heat above 70°C or Incinerate, Deform, Mutilate, Crush,
: Disassemble, Overcharge, Short circuit, Expose over a long period
FoL 38k G B 26 A to humid conditions.

mn#k 70°C DL EBAERS. AR SR, M. ORED. iR, FEEE,
KT (B B BE AR IR EIRA T .

Hazardous Decomposition
Products

JEE N Y

Possibility of Hazardous If leaked, forbidden to contact with strong oxidizers, mineral acids,
strong alkalis, halogenated hydrocarbons.

R RA W, ERS5RENS, TR, B, xR,

Toxic Fumes, and may form peroxides.

BEHMAE, FAERIEND.

Reaction

J6 K S S I AT RE

Section 11 — Toxicological Information

Fh—wn SEEER

Irritation In the event of exposure to internal contents, vapor fumes may be
] 3% very irritating to the eyes and skin.

N ER T R BRI T , ZRIREZE PT RERT HR RS A B A
Sensitization Not applicable.

B A5EA

Reproductive Toxicity Not applicable.

BA R AEH

Toxicologically Synergistic Not applicable.

Report No.: NCT19010054XM1-1 Page 8 of 12
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Material Safety Data Sheet

Materials

Bl AR B B

Section 12-Ecological Information

EE’+ J_I-S/\ /EE?{SM{IZIJU\

General note Do not allow undiluted product or large quantities of it to reach
AR ground water, water course or sewage system.
[ = RN

ARFARFREEAE R BAH T K KERTTKAS.

Anticipated behavior of a
chemical product in
environment/possible
environmental impact/
ecotoxicity

A5 AL AT A] BE A BE T
WIRAT AR — A A st
Mobility in soil Not applicable.
TRt AEA
Persistence and Degradability | Not applicable.

FF AVERT R fif AiEA

Not applicable.
s A

Section 13 — Disposal Considerations

FT=H0 KRFME

Waste Treatment Recycle or dispose of in accordance with government, state & local

FESANE T regulations.
G BE [F ZX AN Hh 5 AL B e BRI A .

Attention for Waste Treatment | Deserted batteries couldn’t be treated as ordinary trash. Couldn’t be
RET thrown into fire or placed in high temperature. Couldn't be

LERIRES dissected, pierced, crushed or treated similarly. Best way is

recycling.

JR B AN B 2 i B R . ARtk ECE T RIR T . AEERIK,

F%F, BEAEECRAIEIALEE . ARUF A= BRI A .

Section 14 — Transport Information

FHHTE s shhE R

Report No.: NCT19010054XM1-1 Page 9 of 12
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£ Material Safety Data Sheet
This report applies to by sea, by air and by land;

FREEATEE, TiEM F%

The Polymer Lithium-ion Battery (model: PL804050) tested according to the requirements of the UNITED
NATIONS “Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria” Part 11,
subsection 38.3;

ZREMERTHEM (5. PL804050) &t MRFakaE CRTRRFMZRIENS KEMFEFM)
FE=#5r, %383 ETHIEKR.

The Polymer Lithium-ion Battery was protected so as to prevent short circuits. This includes protection against
contact with conductive materials within the same packaging that could lead to short circuit;

ZEREVE R T R TR . B E SR SR AR B AT f S B R

The packaging shall be adequate to avoid mechanical damage during transport, handling and stacking.

BARN R LGB R e I2 R, AT AU A ROM LR ARER .

The package must be handled with care and that a flammability hazard exists if the package is damaged.

BIGANOATE, INREREIN, FESRER.

The Polymer Lithium-ion Battery can be shipped by air in according to Section Il/Section IB of PACKING
INSTRUCTION 965, or Section Il of PACKING INSTRUCTION 966~967 of the 2019 IATA Dangerous Goods
regulations 60" Edition.

ZEEYE ST EMAT LR 2019 & IATA BRE7G NI 60 i 3kiE4 965 & || #8405 1B # s E3&E
A 966~967 & || A iEH .

With regard to transport, the following regulations are cited and considered:
KTk, FIHMERTLLTER:
- The International Civil Aviation Organization (ICAQ) Technical Instructions.
- ERFRAMTHER (CAO) FAREM .
- The International Air transport Association (IATA) Dangerous Goods Regulations.
- ElEfiziEithe (ATA) BRI .
UN number of lithium battery: UN3480 or UN3481;
PEEEMMET UN 985 UN3480 B¢ UN3481;

UN Proper shipping name/Description (technical name): Lithium ion batteries or Lithium ion batteries
oontained in equipment or Lithium ion batteries packed with equipment;

ERERAARR (BOREVD: EEFEl, EE FERNETRETERER FEh S REERE K,
UN Classification (Transport hazard class): Class 9 (P1965 Section IB) or N/A (P1965~967 Section Il)
UN 733 GzfaifaE5)): 9 Bfakd (B354 965 % IB#) BiE FEM (B3iE4 965~967 F Il #1450

- The International Maritime Dangerous Goods (IMDG) Code.
- Elrdizfam bty (IMDG) #.

UN number of lithium battery: UN3480 or UN3481;

PRE T UN 985 UN3480 2 UN3481;

UN Proper shipping name/Description (technical name): Lithium ion batteries or Lithium ion batteries
contained in equipment or Lithium ion batteries packed with equipment;

Reperhle—NCT10040054x 01 1 Rage-10ot
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AR (BORGHD: HEFE, EE PR ETRETERER FEhSREERE I,
UN Classification (Transport hazard class): N/A
UN 7rK Gzhifel KA. &M
Marine pollutant(Y/N): N
BEEEEY (YIND): N
The battery is not restricted according to IMO IMDG Code (inc Amdt 39-18).
#iE 1M IMO IMDG Code (inc Amdt 39-18) R 4% il 54 5% 1t 3.,

Need to meet the Special Provision: International maritime dangerous goods code (IMDG) 188, 230, 310, 348,
957,

TR IRLRRE: EiREEfR iyl (IMDG) 188, 230, 310, 348, 957,

Section 15 — Regulatory Information

B hAs REER
{Dangerous Goods Regulations)
e B it R ) )
{Recommendations on the Transport of Dangerous Goods Model Regulations
(S s 17 ) iafm i B DU AR 7E )
{International Maritime Dangerous Goods
(EFrig a7z
{Technical Instructions for the Safe Transport of Dangerous Goods»
(e kY ZeERmiiRIERE)
{Classification and code of dangerous goods »
(fa e B4 532K 5HED)
{Occupational Safety and Health Act » (OSHA)
(Bl e S5EEEE) (OSHA)
{Toxic Substance Control Act) (TSCA)
(EHMFREHE) (TSCA)
{Consumer Product Safety Act » (CPSA)
CHBEEHREEER) (CPSA)
{Federal Environmental Pollution Control Act} (FEPCA)
CRRIBFRES R Hi%) (FEPCA)
{The Qil Pollution Act} (OPA)
CRmEEHE) (OPA)
{Superfund Amendments and Reauthorization Act TitleIl[(302/311/312/313) ) (SARA) (#BHEE&Z EFEM
BIFZFIEZ Titlelll(302/311/312/313)) (SARA)

{Resource Conservation and Recovery Act) (RCRA)

Reperhle—NCT10040054x 01 1 Rage-14oi-
12
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Material Safety Data Sheet
(BRIRRI AR FIER) (RCRA)
{Safety Drinking Water Act} (CWA)
CEERAKEN) (CWA)
{California Proposition 653
(oo 65 SHRE)
{Code of Federal Regulations) (CFR)
(ERFRH) (CFR)
In accordance with all Federal, State and local laws.

& FRE BRFR. A 71

Section 16 — Additional Information

Hoswn HihER

The information above is believed to be accurate and represents the best information currently available
to us. However, we makes no warranty of merchantability or any other warranty, express or implied, with
respect to such information, and we assume no liability resulting from its use. Users should make their own
investigations to determine the suitability of the information for their particular purposes. Although reasonable
precautions have been taken in the preparation of the data contained herein, it is offered solely for your
information, consideration and investigation. This material safety data sheet provides guidelines for the safe
handling and use of this product; it does not and cannot advise on all possible situations, therefore, your
specific use of this product should be evaluated to determine if additional precautions are required.

The data/information contained herein has been reviewed and approved for general release on the basis
that this document contains no export controlled information.

FEHMNER LEEERZERE, IERMEMRERENRENFER. B2, WTXLEEE, RIAWE
o R P R A 1 B R RO B B AR BARAE ,  FRATT A X (5 R i E R EAEMTTE. AFNBECH
B A FRERLELRTEH TN EAR. RECZEPRNTEEMME, B2 UIARERE
W%, FEMPE. IHUERZETORE AR T 22 0BG Z~ RE0fEE, BRERE, AR
XFFTE AT e R A BIIE RAR R UL, B VIR 7 EARAR S 1227 i B4 78 A B R vk e 2 1 7 L EC M ) TR 46 e

WAL B S RIHEEAE RIE AT ERA D E S e, BREATEAEEE DEHER.

******End of report ﬁ%%ﬂi******
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Lithium Battery Drop Test Report

1.2M k7% A &
1.2M Drop Test Report

Client Shenzhen Yotoga Technology Co., Ltd
T FYITh R EF A R AF

Add. of Client 4th, Blook Q‘I‘I, Xinan No. 2 Industry Zone, No.2 Gushu Road, Xixiang Town,
Baocan District, Shenzhen

2Lt PRI 2 P % R B 28— T ALK C11 45 4 4%
Samples Description | Polymer Lithium-ion Battery

Feam A FR REVHEE T HEI

Model/Type
Sk

PL804050

Shenzhen NCT Testing Technology Co., Ltd.
) BRI I Az M AR PR A E
Testing Laboratory
B 1/ F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road,
Gushu Xixiang Street, Baoan District, Shenzhen, Guangdong, China

FE AE RIS ZX P 2 GEE R E SR FEANLE B HE 1 2

Report No.
REH S
Issued Date
&A1 H
Test Conclusion lliX%5i8:

Shown in the Conclusion of test report. W& MR & 458 .

NCT18043212B1-2

Nov. 26, 2018

Tested by T A: Bowse Lin Approved by fit.# A

H%Ag Wm?f

Inspected by H#ZA:

Report No. #7545 NCT18043212B1-2 Page1 &1 1T
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Lithium Battery Drop Test Report

I . SAMPLE DESCRIPTION Ff &5 fiik

Sample
Model

FEmi s
Shenzhen Yotoga Technology Co., Ltd
RIS ERE R AE]

4th, Block C11, Xinan No. 2 Industry Zone, No.2 Gushu Road, Xixiang Town, Baoan
District, Shenzhen

FRYIH R =X 2 BN R 28— TkX C11 # 4 #%

Packaging
dimensions

R
(LXWXT)

Product Name

PR AR

Polymer Lithium-ion Battery

B oA T R PL804050

Manufacturer

HE

Address
itk

Trade Mark
[z 7y

Cell Shape
HLS TR

Prismatic

R (340X 270 % 120)mm
Z

Rated
Capacity

MeRE

Nominal
Voltage

PRAR L

Battery
Number

HLth A

2000mAh
7.4Wh

60/PCS

Net weight of

Gross weight
per package

HRRFEE

batteries per
package

AR
T E

1.92kg/packing

Receiving
Date

el H 35

Nov. 24, 2018

Completing
Date

SERk H

Nov. 26, 2018

1. STANDARD #5#E

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Model Regulations (19th) special provisions 188

BEE OLTal Ry 2ilSs MEET) (Rev.19)FFRME 188 3K

Section IB of Packing Instructions 965 of 59y, DGR Manual of IATA.
IATA (fEfS Iy (59 ) B2 Ui 965 4 IB &7,
Special provision 188 of INTERNATIONAL MARITIME DANGEROUS GOODS CODE

(Amdt.38-16)

IMO (EFriEiz G RN ) (38-16 ) R HE 188 43K.

III. TESTITEM X3 H

1). Drop test ZE7E IR
2). Packing weight test 1% & &l

Report No. %545 NCT18043212B1-2

Hotline: 400-886-8419

Fax: 86-755-27790922
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Lithium Battery Drop Test Report
IV. TEST METHOD #lif s

The package of batteries is dropped from 1.2m, Stimes per package. The test floor is
concrete floor, each package is capable of withstanding a 1.2 meter drop test in any orientation
without damage to cell or batteries contained therein. Without shifting of the contents so as to
allow battery to battery (or cell to cell) contact and without release of contents.

B R (B S A R B )M 1.2 RSB T 5% 854 5 R IIEURBCY IR L
JRAR B — B N RE AR R AEAE — 5 ALY 1.2 KERFEIMR, I BLIRA OB R KA T
FE VB A LR ok, TR N A i AR IR TR

top

|
v

/

front

T

edge

V. TEST APPARATUS MiA{¢#%

Calibration Date
/Due Date
e H Bz E

Drop test instrument e 2018. 02. 03
BRI A 2019. 02. 02

Serial No. Name of Equipment Model

&S B AR o

NCT-013

Electronic scale 2018. 02. 03

NCT-070
L FF 2019. 02. 02

VI. TEST RESULT 3k 5E %

1) Drop test &l

Drop position Test status Conclusion

BRIEALE PRIF I 5

Front Without damage packaging Pass

Al BERE IR Gk

Bottom Without damage packaging Pass

JEHT (EIESE RN G

Angle Without damage packaging Pass

it BERIE IR Gk

Report No. #5455 : NCT18043212B1-2 Page3 &3 1
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Lithium Battery Drop Test Report
Pass

Without damage packaging
AW HE RN Gl

Pass

Without damage packaging
THAB (R RN i

2) Packing weight test 2% 8 8K
Test item Weight #H& Remark

A7 5 (kg)

Packing weight test 3
aEREENR

Photos I}t

Samples # -

40 50 6

- UT8 PLBI4050 2.7¢
+ 2000mkh 7,24

|

=

(o]

o

wn

o

e -
o _—

o™

o

N

o

-

10 20 30
mmmnm
i

‘I

mnmmnm

Q

e O = :
| 1 | | | NERRR WH | I |
wu"OL Oz Ub ‘&g 09 OL ‘. 0 |HI!HH“1 “\\‘(I“ ;~\\~.\l‘,

=
£

Package %: (3%18)
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Lithium Battery Drop Test Report

ERSI

Important Notice

1. The test report is invalid without the official stamp of NCT.
ARG T NCT HETLA.

2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
NCT.

A2 NCT BHEFER, MEHSMEHARE .
3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
EREBLMBAN. FEA. REBEALELTH-

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

MBEREL. S%. BH. §H. B BHOMEAEGE BRI IREG DK,
5. Objections to the test report must be submitted to TCT within 15 days.
XREBEA R MTREERE 2 B 15 RN AAQFED .
6. The test report is valid for the tested samples only.
A SO M i A R
7. The Chinese contents in this report are only for reference.

AREFHFXAENHRSS.

******End Of Report ﬁ%%ﬁi******
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Shenzhen NCT Testing Technology Co., Ltd.

1/ F, No. B Building, Mianshang Younger Pioneer Park,
Hangcheng Road, Gushu Xixiang Street,Baoan District, Shen

zhen, Guangdong, China

sk S e

Report for Safe Transport of Goods

VB
Name of Goods:
LA
Commission by:
zhn 7 K

Transportation:

Fav = Hith PL804050

Polymer Lithium-ion Battery PL804050
RN AR B A R 2 7]
Shenzhen Yotoga Technology Co., Ltd

2

(81

Marine

GROIAAS I R AR A 7
Shenzhen NCT Testing Technology Co., Ltd.

Certification No.: NCT19010054XB1-3
BEBRFES: TREEIE-V2

Page 1 of 5

fRZ~HH#9: 2018-01-01



Shenzhen NCT Testing Technology Co., Ltd.

£ T =F CCiiiilivy y 1/ F, No. B Building, Mianshang Younger Pioneer Park,
Hangcheng Road, Gushu Xixiang Street,Baoan District, Shen
zhen, Guangdong, China
i ks s
Report for Safe Transport of Goods
F B R REMEE T Bt
Name of Goods Polymer Lithium-ion Battery
T
PR S PL804050
Type/Mode
E e A FYIT REHER AR AF
Commissioned by Shenzhen Yotoga Technology Co., Ltd
SRR DAL YT E 2 X 78 2 B B H %258 Z TIlX C11 k4 1%

Commissioner address

4th, Block C11, Xinan No. 2 Industry Zone, No.2 Gushu Road,
Xixiang Town, Baoan District, Shenzhen

)3 7 BRI RFHERSA R A F
Manufacturer Shenzhen Yotoga Technology Co., Ltd
il 36 R RYITTE = X7 2 B B B 25 — Tl X C11 4 #%

Manufacturer address

4th, Block C11, Xinan No. 2 Industry Zone, No.2 Gushu Road,
Xixiang Town, Baoan District, Shenzhen

LK I bR 12 15 e S A )
Inspection according to INTERNATIONAL MARITIME DANGEROUS GOODS CODE
BRI SRS NCT19010054XB1-3
The No. test report
LEIRYE
Criteria 1) (BEEBRRERMNEN P ETLE)
2) (EFnEZEmRE AN )
3) ZME A9 UN38.3 e
1) {Technical Instructions for the Safe Transport of Dangerous
Goods)
2) (International Maritime Dangerous Goods}
3) The UN38.3 test report.
Certification No.: NCT19010054XB1-3 Page 2 of 5

BEBRFES: TREEIE-V2

fRZ~HH#9: 2018-01-01



Shenzhen NCT Testing Technology Co., Ltd.

1/ F, No. B Building, Mianshang Younger Pioneer Park,
Hangcheng Road, Gushu Xixiang Street,Baoan District, Shen
zhen, Guangdong, China

s kA S R
Report for Safe Transport of Goods

Y 1. &% 1R 5 (Hazards identification)
Certification 7

None

(1) BERE=7.4Wh

Q) SWATEHERZE (o RS EH R FRE TR
5 3 #4) 38.3 KAKRIFTH EK.

(1) Rated energy=7.4Wh
(2) Test proves that this type of battery pass the UN38.3 test.

2. ¥#iE3%ME IMO IMDG Code (inc Amdt 39-18) 71 HE 2K 15
Suggestion according to IMO IMDG Code (inc Amdt 39-18)
BIECSp il //F S L DAL
The substance is not restricted according to IMO IMDG Code

(inc Amdt 39-18) special provision 188.

3. BZEER(Packaging requirements)

] E R A A

The goods are packaged according to the packaging
requirement of ordinary goods.

BEREHHA: 2019-03-08 %% H¥A: 2019-03-08
&I ERTEE
Remark Be applicable to transport by sea.

Tested by: Reviewed by:
Hdg ij-
By ion Bow Lin =A%
Certification No.: NCT19010054XB1-3 Page 3 of 5

BEBRFES: TREEIE-V2 FRAH#1: 2018-01-01
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= = o d 4 1 /F, No. B Building, Mianshang Younger Pioneer Park,
Hangcheng Road, Gushu Xixiang Street,Baoan District, Shen
zhen, Guangdong, China

Kl (Photo):

FESh Samples:
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4% Package:

Certification No.: NCT19010054XB1-3 Page 4 of 5
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S TTEsEsT I 1/ F, No. B Building, Mianshang Younger Pioneer Park,
Hangcheng Road, Gushu Xixiang Street,Baoan District, Shen
zhen, Guangdong, China

HERH I

Important Notice

EEEBREAEE (HiRgzERBEEIN) , ZFEAGFEE ASAE )RR LR
BREEEEA.

This certification is issued according to  {International Maritime Dangerous Goods)
published in the current year, the information of the goods and its shipment provided by the
applicant (shipper or his agent).

AEFBHE GRS E T ik st. BT RS RS B R LM S5
—PERHBEF .

The conclusion of this certification is responsible only for the sample provided by the
applicant. The applicant should undertake the law responsibility that result from providing
untruth sample and untruth information.

AEEBIEEERLEENER
The certification takes no account of the state and operator variations.
A RGP
This report is invalid if altered.
EEEREBLHTAN. FRAZLTR.
This report is invalid without the signatures of Approved and testing engineer.
AEFWREH M 20194 03 A 08 HH| 20194 12 H 31 HAK.
The report is valid from 2019-03-08 to 2019-12-31

BIG AL RINEN IS ARE R A5
Company: Shenzhen NCT Testing Technology Co., Ltd.

Hh

Ik HETRERYITEZX 2 HEB AR K EREEFEELE BHRE 1R

Address: 1/F, No. B Building, Mianshang Younger Pioneer Park, Hangcheng Road,
Gushu Xixiang Street, Baoan District, Shenzhen, Guangdong, China

Hotline: 400-886-8419

Fax: 86-755-27790922

http:// www.nct-testing.cn
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